M3IIA GINMVISNI—ONIIM TVIIH1I313—1-£ 34N9DId

38




899°%
08g°L
08e’s
09e'L
09"l
088°L
£99°L

QLGS

dO¥D

............. seee e S Suryred ‘alqen LT
sreereereesee e s e Gy yiedg p fON ‘alqTD o1
SERNEIN AL b A R * Bnig yaedg ¢ oM ‘argED 8T
R R uoisual, Mo ‘Arewtrg ‘apqed FI
........ ©ro s Eng yaedg g pue 'z toN ‘agen £l
................... Sn1g yredg ‘g "o ‘alqen) |
...... ) aurBug -a8nen ainssald (M0 ‘Al 11
T BB iy oo P i o S e Sumorg udog ‘alqen 01
FWVN Luvd A3

AT RO T o RO AR Supaim aAlIpIaAD ‘ssaulty

()G = JOUTIIAOD O] Y2PME TIEY asliplaad ‘arqud
ZOLDE  tccttttrrereeieaaaan Furrip Apog ‘sseulvy
GEGRLEE el Fiake e o i T WIOH 0} Ae[ay uaoy ‘arqed
(1] R SR Uy gl uoisua], ydiyg ‘Arepuodag ‘ajqe]
004°1 Pe e e e G SISSEYY ‘SSOUIEY
DTOFLISEMERT P it s ! ploualeg 03 L1apeg ‘a[qe)
DIG'L  crtrrererereeeeaaa. punoan f1aneg ‘deng
QPGL, ot rerreeeaseeaan e wEipray ‘arqen
d10YDd JWVYN LHvd

MIIA AITIVLISNITONIEIM TVIIH1D313—L-£ 34NDIA

AdM

39



LEFT HORN
and BRACKET
(HIGH PITCH)

RIGHT HORN 0
and BRACKET
{LOW PITCH)

40

10

11

12

13

14

15

FIGURE 7-2—DISTRIBUTOR—
SECTIONAL VIEW

PART NAME

Cap, Distributor . . . .. ... .. ...
Rotor, Distributor. . . . ...... ...
Felt, Cam and Shaft. . . .........
Condenser, Distiributor. . .. ... ...
Oiler, Distributor . . . ..........
Governor Weight, Drive Shaft .. ...
Arm, Distributor Advance. . .. ....
Shaft and Governor, Distributor. . . .
Collar, Distributor Drive Shaft . . ..
Bushing, Distributor Drive Shaft . . .

Spring Set, Shaft and Governor

Spring, Distributor Vacuum
Chamber ..........+:4-:.:

Plug, Distributor Vacuum
Chamber o S s el = = s

Chamber, Distributor Vacuum. . . . .

FIGURE 7-3—HORNS
PART NAME

Horn Assembly, Right, Low Pitch. . .
Lockwasher, Horn to Bracket . . . ..
MNut, Hornto Bracket . . .. ..... .-
Bracket, Horn Mounting, Right. . . ..
Horn Assembly, Left, High Pitch . . .

Bracket, Horn Mounting, Left . . . ..

GROUP

7.302
T.332
7.332
7.318
7.302
7.324

T.308

7.330

7.302

T.324

7.332

7.338

T.338

T.334

GROUP

7.520
7.520
T.520
7.520
7.520

7.520

Sl



T R

KEY

=1 o &n = & b3 =

FIGURE 7-4—HORN BLOWING MECHANISM—EXPLODED VIEW

PART NAME GROUP
Cable, Horn Blowing . .......... 7.536
Wheel Assembly, Steering. . . ..., , 14,128
Pad, Contact (Rubber) . ......... 7.527
Screw, Spacer to Horn Blowing Ring . T7.527
Lockwasher, Spacer to Horn
Blowing Ring . , . ........... 7.527
Spacer, Horn Blowing Plate. . . . . .. 7.527
PART NAME GROUP
Dgor, Headlight. . . .. . T e T7.540
Retaining Ring, Sealed Beam...... T.540
Sealed Beam Unit .. ........... 7.540
Screw, Retaining Ring to Seat . .. .. 7.540
Seat, Sealed Beam Unit. . . . ..., .. 7.540
Scréw, Sealed Beam Adjusting. . ... 7.540
Nut, Sealed Beam Adjusting Screw . . 7.540

41

KEY

KEEY

10
11
12
13
14

PART NAME

Cup, Horn Blowing Ground. . . . . . . .
Nut, Wheel to Steering Gear Shaft. . .

Plate, Contact, .

Ring, Horn Blowing . . .. ........

Retainer, Horn Blowing Medallion . .

Medallion. . . . .

FIGURE 7-5—HEADLIGHT—EXPLODED VIEW

..............

PART NAME

..............

Gasket, Headlight to Fender ... ...

Slegve, Cable . .
Serew, Ground .
Connector, Cable

Spring, Adjusting

..............

--------------

GROUP

7.540
7.546
7.540
7.546
7.546
7.546
7.540




i a b e

el - R

| 4
H
FIGURE 7-6—PARKING LIGHT—EXPLODED VIEW m f
KEY PART NAME GROUP EEY PART NAME GROUP
1 Cable, Parking Light . . ... ...... 7.568 5 Bulb, Parking Light. ... ... ... .. T.064
2 Nut, Parking Light Mounting . . . . .. T7.560 6 Gasket, Parking Light Lens. . . .. .. 7.563
3 Body, Parking Light (serviced in 7 Lens, Parking Light. . . . ... ... .. 7.563 . ]
Parking Light 209987) .. ... ... 500 B Screw, Parking Light Mounting .. .. 7.560
4 Spring, Parking Light Cable Socket. . 7.068 B THEHES arling s d o s v oe e a2t 7.560
!
1
i |

i
Y i
& i
Lk 1
. :
-
) ¥
Er}
o
=x
&
= .
|

o
[l
I
{
FIGURE 7-7—TAIL_AND STOP LIGHT—EXPLODED VIEW lf
KEY o PART NAME : GROUP ,
1 Pad, Tail Light to Body . - . . i v i vmmm e e smn s ti i is st ma s s st s s nannes 7.570 !
9 Body Assembly, Tail Light . . . . . o o v it i oot vnnna i e saentiana s sssetnnnes 7.571 |
IR e Lty e IR R D R s R 7.574 m ﬂ
4" Gaskety Tail YAghtLeNE . .o s ais = ois et o 1 slie e e v alai® sloiai aeme b n e =il e 7.572 ¥
8 TIens, Tail Light......... e e R e e P e B e o e o e PR SO A T 1 I AR 7.572
E Retainer, Tall Light LenS. . « o o v v cw e vs s s s mascrsssrannersaassnrsersannsnnss 7.572
TR ThEE ALl anciStOD! sfa Stete v ) g itelaghte iy o s o il s TG o e e e e sl e T7.570 |
i |
3 |



ap%

ELECTRICAL 7
USED
FIGLURE PART PER CAR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513|514
T.222 - STARTING MOTOR
1-1-15 Starting Motor. . .. ... ..... T S P #i el b e s A Yy 212545 1 1
Bolt,3/8"-16 x 1 1/4" Hx. Hd .. ......... 5 241 2
Lockwasher, 3/8" Med . . . . ..o v v. .. B e N e o g R e 192 2
Bolt, 3/8"-16 x 3/4" HX. Hdu « o + v s s v a0 G o] [P R 220 | 1
2 Lockwasher, 3/8" Int. Ext. Tooth . ... .. Support [ e e iennas 221 | 1
1-1-11 SUppﬂrt........ T OO O T A D e Y i T A P o TR o 2009575 | 1
Bolt, 5/16"-24 x 7/B" Hx. Hd. . . ... .. TR A T P 270 | 1
Flatwasher, 5/16" LE. . v v v v v v v eu A B SR . (e Lo ittt Joo | 1
Lockwasher, 5/16" Med . ...... ... O GO B O 0 PR P g oy 240 | 1
b T e e T L R B i e Al ¥ 189 | 1
T.224 - STARTING MOTOR ARMATURE
PR N i T e e o e ol B e L G 212553 1 1
7.236 - STARTING MOTOR BRUSH SET
BroshiSet et . . S O b e R e R LR b e : 212814 1 1
T.238 - STARTING MOTOR COVER BAND
BAML . e e sl O DTn T AT A i 1 o L e e T 212555 1 1
T.244 - STARTING MOTOR BENDIX DRIVE
Bendix Drive Camap Ak o s et e iy Lt AEE G D BES E L b 212554 1 1
Spring . . v v e v v R P e e ot M EIR S b A T 201419 | 1 1
Lock Ring. . . . . . It et oy LA L o e o b ] i i . 3 By 206273 1 1
7.265 - STARTING MOTOR S0OLENOID
1-1-16 Solenoid. . . . 0.4 ... . BT O R A T T A B el a T o i 212556 1 15}
Screw, Nao. 10- 32 X 5,.-"16" Hd Hd o] B ek o B8 ey il R P i 266 2 2
Lockwasher, No. 10. . ..... T T 6 S TR Lt AT o e 59 259 | 2| =2
Nut, Switch Terminal, 5/16"-24 Hx. . . . . .. ... . . PO e T aia atiui 189 2 2
Lockwasher, 5/16" Int. Tooth. . .« o . v v v v W e e o o AR 200 | 2 | 2
Nut, Relay Terminal, No. 10-32 Hx. ..... R AT e e e 202 1 1
LTl 3= O e IR o T R o e e, A v s s 254 | 1 1
Connector. . .. ... .. R 1 el aids i Fois bk o e i SR e b els 212557 1 1
7.270 - STARTING SWITCH
1071 =1 | SWLLCRIES ot re L dut oln et Eah 2okt cieae A R A A G O T A g o 212059 | 1 | 1
7.300 - DISTRIBUTOR
1-1-18 Distributor . . . . . ... ... 5 e v e N P T S 212563 1
Bolt, 1,/4"-20 x 9/16" Hx Hd e B O o R o e o o 11 £ PR T 3 A 394 1
: Flatwasher, 1/4". . . ... S L o b e o LN [T T 243 | 1
1"2—11 Dist\rlhutur ------ 4 4 # # 4 8 @& B "W o® ¥ 8 = N B & BB # 4+ s oPE R EoEoW LR Y .+ ...... 2—12564 1
Bolt, 5/16"-18 x 1/2" Hx. Hd. . . . . ... R R nd Ly 322 1
Lockwasher, 5/16" Med . .......... R A e i AR 240 1
Flatwasher, 5/16" Sm. + + o v o v v v .t AR TP E e T E L T iy £ 225 1
Nut, Terminal, No, 10-32 Hx .. ... Ly g N TR P e e P PSR o e s 202 1 1
Ll:u:kw:mher No. 10 (Spring Typf-] ................... el 254 | 1 1
Flatwasher, No. 10 Plain . . - . v v v v v v v oeme s PRI, o G - 248 1 1

43




ELECTRICAL

AGURE PART | per caR
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513514
7.302 - DISTRIBUTOR CAP
Cap... ....... T EEEREE] M a2 oa o omom o oo . ow I N ] . * . 2125?? 1-
T-2-1 CaPe v v s a v nasstrsansss B Wi o elitei ShatL R wie ixehaRets i 212576 1
Base .. . O R - REPRPRPRIE I o5 P, P b 212578 | 1
BRED . v = os e a e A ey b SUSRR ERr at Lt X PP 5.0 e . 213082 1
'.'I'-E-].D BuShlng oo owomomow o ow owow a4 O RN " P R s EUDQ:SB 2 2
T-2-5 OLIET . + v v snnomm b s et e s ol L e liga ek e e in el . 200941 1 1
Wiek & o v v e cs e a s a s o n e maelts w ww A e s s oale s e 200940 1 1
7.308 - DISTRIBUTOR ADVANCE ARM
ArML .o h e PR RO I T Char Oy e T T O T T T T TRy Pt 212579 1
7—2—'? P.l‘m.... - D A W E LR R RN B e R AR # 4 B B E B F E & B B 3 E N o3omoaww 21258{' ]u
Bﬂlt, 1}"4“—20 x Elll"lﬂ-“ . AP 5 i I I R I ] 257 1 1
Flatwasher, 1/4", . ... ... riia®aie w e ele De e P n e 2 4 A PR T R 1 1 243 | 1| 1
Lockwasher, 1/4" . . R . R N a1 Y e i Y o - 1480 1 1
7.310 - DISTRIBUTOR BREAKER PLATE
Plate Complete « v v o v v v v e m v n v e v e e = mhe e s aa P EEET 2 O R 212581 1 1
Sﬂrﬂw; Nﬂt 3-32 x 5}"’16‘“ Rd.- Hd P @ B B Bk 4 B B B 4 4 m o mom o omow or oW & 8 8 = 8 Sﬂ'l 2 2
Lockwasher, No. B (Spring T¥pe) « s v v v v s s rnnnreenssna e 253 | 2 | 2
7.316 - DISTRIBUTOR BREAKER POINT SET
Point Set . . e oo v 0 s s s | A B P . - P 212592 1 1
Contact Lead. B e 0 O S N T s SR s - o Sy T SR - . 212591 1 1
Ground Lead. T M R e O PR T PEFUER Sy oy o e e 212590 1 1
Screw, No. S 32. x 3/16" Fil Hd. (Contact Lead] B =, T P o L s 200855 1 1
Screw, No- B-32 x 1/4" Fil, Hd. (Contact Lead). « « s s v s s s o v m e e v v ; a17 1 1
Washer {Contact Lead) . % . v o v s v v e s v n s o v oo e PRy e o, 5 212589 1 1
Lockwasher, No. 8 (Spring Type) I{Cc\ntact Lead) . .. .. A TP e 253 | 1| 1
Ecrew,ﬂa+632x$flﬁ" A Y T O o by P e b A S s b A 212588 1 1
waﬁher; ND. [+ {Cﬂnt?_ct Arm Spring} FF I o S e R RS & PRy B I T 20095?' 1 1
"7.318 - DISTRIBUTOR CONDENSER
T-2-4 CONHENSET 2 v o v s v e oememeos o & i p i A AR - S T i a HERE 1 212594 1 1
SC.['EW, Mo. 5132 X 5'.'(33" Fi.].. Hd. Sl- T . P T Y zﬂﬂgﬁz 1 1
+ Lockwasher, Mo, 6. . ......... S o P b e R .1 204031 1 1
7.324 - DISTRIBUTOR DRIVE SHAFT AND GOVERNOR
Drive Shaft. ...... TSR T sy A S P 212607 1
T-2-8 Drive Shafk. . » o o o o o s 0 6 0 0 p v Fa s s dim s a6t b FEE T I E s p . 212606 1
Grommet, 011 Seal (used with Shaft less Sptrnl GTOOVE] v v v e rme e sss 212013 | 1 | 1
7-2-6 Governor Weight + . . . v o v s o v o s R i O B T 212605 | 2 2
Spring Set, Governor Welght . . . «o v i i s mm e e B e 212604 | 1
7-2-11 Spring Set, Governor Welght . . . ..« oo e on Ao At o M 212603 1
Thrustwasher, Upper . . . .. a0 = fala PP p PR 4 e 212602 1 1
Thrustwasher, Upper . « « - « « « « + e N e Te e g e e S =W oW o g e T adfuniia ol 212601 1 1
Thrustwasher, LOWEL + « o« + 2 « = = « PETI SOl R I, < i R B S g 200943 1 1
Spring, Anti-Rattle .. ............ P A PR Py R A e 200848 | 1
7.330 - DISTRIBUTOR DRIVE SHAFT COLLAR
T-2-8 COLIAT e sie s e v o e v a T Y T e LT P Ry e B . 212608 1 1
PINTE o s v i e by it i B A e e ol b e o 200946 1 1
44




e i
| FIGURE PART FEgsEﬂ.;R
m L GROUP, PART NAME and DESCRIPTION ] ol
213514
7.332 - DISTRIBUTOR CAM
Cm‘ar‘dsmtlf"‘fl‘l-I‘++1l|f"'f""‘--- --------- L N L) 212614 1
7-2-12 Camand Bhaft. . v + s e s v v anneoremnsss % A i w n et s et bt 212613 1
BDACET . 5 "s o s 10 4% s ra ma s siahe Baa e e am e e e el 200866 | 1 | 1
Snap Ring llllllllllll * & & @ @ & 4 4 F # & # F 4 ¥ &+ 3 3 3 3z ® o2& L ZGUEET 1 1
7"2-3 Felt‘ " E & & ™ = = 5 =2 ® ®E ® & 8 a8 = & * k& & & & . F & @ ¥ ¥ F B PR F F & F F R AP ETPFEES znﬂﬂﬁa l 1
7-2-2 BOLOT. v v v vmw o wsss g (o i 1) R et b ot o M e 212632 111
[ T.334 - DISTRIBUTOR VACUUM CHAMBER
9\ To1 A7 <[ arahar. « s ety s o vs sah e e R il et | 21263441
Ty T-2-15 Chamber ............ . Ce e eaatEEEaa e s 212633 1
Screw,ﬂu.lﬂEExlf-i"Fll Hd - 200977 2 2
Lucmasher, Nu 10 ® r F ¢ F @& & T d # 2 & F B2 PP P AR PRSP 259 2 2
7.338 - DISTRIBUTOR VACUUM CHAMEBER SPRING
Spring {Blaﬂ} 4 % ® @ N ® E N 3 o® ® " = = = F 3 = = ®B B ® * & 2 ¢ @ B * + + 4 & # ¢ #* F 4+ # @ B ¥ 204754 1
7-2-13 Spring (Black). . . ..o oo i i nnn. P R A o i o HefEl.n St r 212635 1
Washer, 0L0. o o v v v v n v v vt mmmn e vae PR P 15 O PPy A 202744 L
Washer, 032, « o v o v v ur v s msmme s o c s B b E e s 4dsna 202743 * x
waﬁher: .'DE 5‘ llllllllllllllll & 4 @ & ® # F & 4 # F ¥ ¥ ¥ #F F B P F + F F B 2’D2745 * *
7-2-14 PIOE « o1 s mms v r o gt e a e PR e s i - 212641 1 1
Gasket. sy o R il e P ik P IR T e, 212640 1 1
Jm Clip, Vacuum Contral ATIm .+ ¢« v v v v m v s s ssvs R S Vitifalatat sl 212639 | 1| 1
! 7.340 - DISTRIBUTOR VACUUM CHAMBER TUBE
, Talie i . e e R e L e anta el gatla oipa adate e daatala o 8 212060 | 1
T‘JhB L a & & 4 & & B @ 4 & & # &+ & B " §FEFE D Eaa L A L 2121]51 1
Mut, 3/8"- 241-1:1: 3/16" Inv. Fl. Tube, « . o0 v o s SRt e iy e AL 202142 2 2
| Connector, 3/8"-24 x 1/8" Pipe 3/16" Inv. Fl. Tuhe. PR | 4 . 2 G 202127 1 1
! 7.344 - DISTRIBUTOR MAIN DRIVE SHAFT

SPTINE o v ¢ vosemm e e wd e a e 209602 1 1
T7.346 - IGNITION COIL
m EB B LT 1 ol T S« i PR R e 41~ ) | v v T R o [
4 T AN o R S SR I PP PR RPN .~ o et v 208943 2 2
Flatwasher, L/ . v o v s a s ms s mmm s s mmm e s sadsns st aens ns 243 2] 2
BRACET ¢ 5 # 5 514 5 1 ¢ 00 14 5w e s rogow 1 tieon s iwiel Nacy g le w oS il A e 212062 2 2
Lockwasher, 1/4" Med . o v v o0 vt it i i i e s e e s mn s m e nna s abmss s 190 | 2 2
L - P i T S 261 2 2
_| Nut’. TErn\[ml, Nﬂ- lﬂ-az Hxl B & & + & ¥ & 8 3 52 =g oo 4 & 5 pp = & 5= 2’0‘2 3 2
| Lockwasher, No. 10 Ext. Tooth, + + « « 4 o v v v v 0 e o v v 1 R o OO R T 294 2 2
1 5
. T.350 = IGNITION SWITCH "
19_1_8 Ewitch llllllllll # 4 =8 8 B+ P % @ F F 2 44 ¢ & & 8 3 W Ras pfE g W ORGP LI Elzma 1 1
Bezel, v v v o v v u - N B 1 o i P R S S T S o 202929 | 1 1
HutTEI'mln'llelDﬂZHx el v e kutatats agepniaru v tiaduby s s teutheld kel 202 2 2
ankwasher ND ].U Exti Tomhi1 # # @ @ 8 # + # &4 § 2 4 F 4 F S EE a2 oET ZE4 2 -2
[Loed)
T7.352 - IGNITION SWITCH LOCK CYLINDER AND KEY
Clr]inder and KEY.' F & % 3 ® 3 @m ® ® OF T FT ™3 % o o= B ® & & 4 & & B B P # +# 4 & 3 3 F 4F & » » @ 212?02 l
Key, Blank, for Code No. C.H. B0L to TS50, o v v v v v wwe v v v nn v cmnvs v 203882 | * | *
i *As Required 45
1

IR i o e e b e T b Rt n i B e




B

T

USED
FIGURE PART PER E:AR
HLUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
313|514
7.352 - IGNITION SWITCH LOCK CYLINDER AND KEY (Cont’d)
Key, Cut, Code No. C.H. 801 to 750, . . . .. .- v - . T R ST S ey =5 Thes 203887 | * "
Cylinder and Key Kit (incl. Ignition Lock Cylinder, Door Lock Cylinder
and Keys)e o v v oo T Rl R R L 213096 | 1 1
T7.360 - IGNITION CABLES
Cable, Primary (Low Tension). « + o e s « s s e 0 v s v e B Lt e T 212064 1
7-1-14 Cable, Primary (Low Tension). . ... . ovweeeenan PR TR 200802 1
Cable, Secondary (High Tension). « « v o v v v v v v v o v s Hiar RCE i 212065 1
7-1-5 Cable, Secondary (High Tension): « « + « ¢ o a0 0 0 0 v s ‘ Febr e raaa g 212068 1
Nipple-----.----i‘-i--ill!ll-! ----------- " * " s owom oA oo Eullﬁrl z 2
T-1-16 Cable, No, 18park PIUE . .o v v v v v o v mmmswnnnvs caa e n e i 212505 1
Cable, Mo. 1 Spark Plug . . ... . Sala b i Tanel e S A NESFRPRR T 1 7 212503 1
7-1-13 Cable, No. 2 Spark Plug ........ s r En R s bk e R 212506 1
Cable, No. 2 Spark Plug .. ...... ik ETE o N fena PR s aizs0z | 1
T-1-15 Cable, No. 3 Spark Plug . ...... R e 212504 1
Cable, No. 3 Spark Plug .. ........ o b e ST e RPN &, AL 212501 1
7-1-13 Cable, No. 4 Spark Plug . . ........ ... ses s aamn aarasieinda 212506 1
Cable, No. 4 Spark PIUg + s v s o v v o s . A W PR3 L . 212501 1
T-1-13 Cable, No. 58park Plug . . ..o v v v v v we vt A R R TRt o . T 212506 1
T-1-12 Cable, No. 6 Spark PIug .+ . v v oo v i a v m v ea e e n ek Wt taL 212509 1
Nippie S w b B koA TR R RS N S R . @ omoEoE e oa o ow oW W - PoeoE 201171 4 ]
Retainer Complete, Ignigiton Cables . . ..o oo v v v v e v i ccunn . aifies 212513 1
Bracket, Ignition Cables Support . . . ... ... .. R PR - B s 3 212511 1
Grommet . « o 0 v s s e e w T i T A el e Tarf 1 WUNEE g ey i 212512 1
Cable Set, Ignition . . . ... .. T e e T T Cerarasuasenaas 213520 |1
Cable Set, Ienition . . « v v w v v v v s R . gt e e 213521 1
7.375 - SPARK PLUG
Sparl{ Pll.lg {1‘]’ M.M.‘] ..... @ 8 P R B B B @ T = oaomoEow oW L] ook 4 R I ] 200019 4 i
Gasket (14 MM . . . o oo v o P A e Ry 202930 | 4 | 6
7.400 - GENERATOR
1-1-3 GENETALUT o o5 1 st v ropiriii s s e s s a s s'a d o s w5 R . 5 T 212558 1 1
Bolbe as s e e oA s h e s R i e e ¥ aie R . AT 200706 | 2
Imsulator « « « c o v v o v e wex . B P 1 R 2 L LD 209707 2
Wﬂﬂher P w4 TR R PR R R I r s w2 n Eﬂg'?ﬂﬂ. 2-
Washer (11/8° QD) . v v i v v v v v v v S oA, - R Aot 200709 | 2
Locknut, 5/16"-24 Hx., . . .. . . .. S ST R W o fes o ra 326 2| 2
Bl:l].t- 5lr'lllﬂ"—2‘l X i Hx. Hd i ko Bk # M Fn mm e e L PR R T Elﬂ 2
7.402 - GENERATOR ARMATURE
ATMabIre f o o e lerite et v s v e e . ati e e Y e . 212550 1 1
T.420 - GENERATOR BRUSH
Brush: Sedsg. il e oo L % g e e et e e ey o . e R AL 205857 | 1 1
7.426 - GENERATOR COVER BAND
o A PRS-  AP P B o AR MY P e 212561 | 1| 1
T.434 - GENERATOR DRIVE PULLEY
DrivnPulle:,r...,,“.“... .......... Fi ol U P At o 8 4 R “saa 212562 | 1| 1

*As Required




USED
FIGURE PART PER CAR
NUMBER GROUP, PART MAME ond DESCRIPTION MUMEBER | MODEL
313|514
7.460 - GENERATOR ADJUSTING LINK
| 1 T P N P R Ry SO i a s W D B0 212067 | 1
Lir'k.-i'...q.*q.q.q.'..'l. lllllllllllllll L L L A LI L N 212“53 1
Bolt, 5/16"-18 x 7/8" Hx. Hd,....{ to }..,..+1..+‘+.+. 209 1 1
Lockwasher, 5/16" Ext. Tooth . .. . 48 | 1 1
Lockwasher, 5/16" Sm . . o v e 0 v s - g i e b P T St 225 1 1
Bolt, 5/16"-18x 1 1/8" Hx, Hd. . . . . { to } ................. 286 | 1
Bolt, 5/16"-18x 1 3/4" Hx. Hdu . + .o . [Block| ... .. ..o n s, 587 1
7.465 - GENERATOR BRACKET
1-1-8 Bracket o o o cu vsns - T I T 212068 | 1
Bolt, 3;3"-153;7;3-'1{::Hd.“,,..{ to 268 | 2
Lockwasher, 3/8" Med . . ... covres | BlOCK [ocoasoocuan RS 192 | 2
1-2-9 Brachet + oo v v o nwcwemeasoss s B 5 N I R L 208576 1
Bolt, 5/16"-18 x 3/4" Hx. Hd. . . . . . T [ R 183 2
Lockwasher, 5/16" Med ... ... .. e | Blogk|. .o nmriii s 240 2
7.470 - GENERATOR VOLTAGE REGULATOR
Regulator. . .. .. e T Lt a ARy 1 I NS L 201343 1 1
Screw, No. 12-14 x 5/8" Pan Hd. Cr. Rec. Tap « « « = « o v s v s v n v a s PN 497 3 3
Screw, Terminal, No. 10-32 x 5/16" Rd. Hd. Cr. Re¢. . ... AT 266 3 3
Lockwasher, No. 10 Int. Tooth . o« v o v v o o s e e e w nom ve s Fife ds 250 | 3 3
7.500 - STORAGE BATTERY
Battery, serviced at any Battery Service Station
18-2-12 Botalfier - v v v o o o s md s s s s sommessdnesasss fe e EEE e i 207763 1 1
18-2-11 Bolt, 3/8"-16 x 7 1/2" Carriage. . ....... e St A i ety o aG7 | 2| 2
Bolt, 3/8"-16 x 2 3/4" Rd. Hd, Carriage ... .. E R IS e T T LT s i 981 | 2| 2
18-2-13 Wing Nut, 3/8"-16 .. ... .. e e et et e B e W 2@ 2| 2
Brace {approx. 10 1727 LONE). - . v oo o v ittt v m et e i a e na s 212070 ) 1| 1
Bﬂlt- 5}"15"--13 X Ej'llﬂ-" 2 o L e R A R R ) 208 1, 1
Lﬂckwaﬁher’ Eflﬁﬂ Ext. TOHMN & o & ¢ + 5 2 2 ¢ a8 s g o s 2 s 2 6 2@ s 5 &4 e 343 1 1
Mut, 5/16"-18 Hx. . ... ...« i ooty e et N T R i e 2061 1 1
18-2-10 Brace, Front (approx. 4" LOnE) - o v v st v v s v mm e v m s v a v v nvn ST EREL 212854 1 1
18-2-14 Brace, Rear {approx. 7" Long). ... . . T ey s P i by 1 Ao 212895 | 1| 1
Bolt, 1/4"-20 x 1/2" Hx. Hd. . . . . R ARy S o - T i o P 179 | 2| 2
Lockwasher, 1/4" Ext. Tooth. . ... O R R L Sl P 5. . 3| 2| 2
Buat, 1/4" =20 HE. c s v o v v o vnmmnosesosnsosronnsnnnsanss . 203 2| 2
7.510 - BATTERY CABLE
7-1-2 Cable, Battery Ground . .. .. .0« v o v v unnnues N S R L R e 212072 1 1
Bolt, 5/16"-18x 1 1}4" Sq. Hd . e to R - - T 201345 | 1 1
Mut, 5/16"-18 HX. e a v v v v v v mw vt Battery |« « « s o v o s s asannns 201346 1 1
Bolt, 5/16"-18 x 7/8" Hx, Hd. . . . . . . i P R L 200 | 1| 1
Lockwasher, 5/16" Ext. Tooth . . Ground R el e 348 1 1
Lockwasher, 5/16" Int. Ext. Tuuth e« | permingd B et S 226 | 1| 1
Nut, 5/16"-18 HX+ » o v v v uwvovnnn ] RS TR Sy 205 |7 1f01
7-1-3 Cable, Battery to Starter Sulenmd. R O N e e 212073 | . 1 1
Bolt, 5/16"-1Bx 1 1/4" 3q. Hd. . . . . . . o i i i i i i L S 201345 | 1} 1
Mut, 5/16"-1B Hx. . . ... .. .- . AR e R el A St e, e S B AR 201346 1 1

47




7 ELECTRICAL

FIGURE PART FEESIECI?&R
NUMBER GROUP, PART NAME and DESCRIPTION numeer | MODEL
513|514
7.520 - HORNS
T-3-1 Horn, Low Pitch, Right {incl. Bracket} .. ... .. 0o inenaan 212074 1 1
T-3-5 Horn, High Pitch, Left {incl. Bracket) . . . . .. .. ..o oo, 212075 1 1
7-3-2 Lockwasher: 1fdY . . o v v s v a s snednsesename b Saiaatliin i 190 2| 2
T-3-3 o (1 g 2 T T e SRS APRIR | s . o et LA B T 261 2| 2
T-3-4 Bracket, Right {ysed with Lcu.r P1t¢h:| ........................... 212076 1 1
T-3-6 Bracket, Left (used with High Piteh) . . . & o v o o i i i i i i i e i i e s 212077 1 1
Bolt, 1/4"-20 x 5/8" Rd. Hd. CT- REC = v« v v v oo mvmm e emncannennn 505 | 2| 2
Lockwasher, 1/4" Ext, TOOth: « o « o o o v v o v v v v wmnnnnonnncnnss o] 2| 2
Speednut. . .. ... . B L e N ey a0 it o 5 5 207546 2 2
Cable, Right to Left Hnrn R e Wai s e e de e Fe Y e e b ar 1T ot fa e B Yui e quired s 212078 | 1 1
I ClipfonDash Panel). v e c a v o s s s s somrrnosnmesssascssas ‘b 212079 4| 4
| y 7.525 - HORN RELAY
I Relay: « cvuue.aa e e B S e e s P g e O Bl cee. | 212080 1| 1
A - L S L L 212663 | 2| 2
|_ 7-1-6 Cable, Relay to HOTTL 4 « v« c v s v v v v s m e nmne et mmanananamnnns s 212081 1 1
! Sleeve, 3/16" I.D.x 1" . . .. .. R L S 0 o 200997 | 2| 2
,l 7.527 - HORN BLOWING MECHANISM
7-4-12 Medallion. . . . . EEC e L NE R S iR T e 8 PRSI L b 212082 1 1
7-4-11 FORINON: ¢ v 7 s i ds fad didin o n w s a'a s s s s a i ¥ie s e s ate s ae o R 212083 | 1 1
. BE‘ZE‘I Horn Mﬂdall'{ﬂn ;;;;;;;;; R PR R R TR R R R TR S I Y 212(:'3"' 1 1
Screw, No. 6-32 x 1 /4" Rd. Hd. Cr. ReC .. v v v v v v v v v v e vannnae e 671 3| 3
Lockwasher, No. B Ext. Tooth - . . .o v i v v e et v s anraannnans 518 3 3
T-4-10 RAOE, HOPTL .o oov n'n a0 e o0 e s« SEE00EE L0 L 0000 0o St WL ral e e 212085 1 1
T—4—'4 SEI'EW, MNo. ﬁ 32 X 1!‘4" Rd Hd ‘Cr REE ------------ B R & 8 B+ & B B ﬂ?l 3 3
T-4-5 . Lockwasher, No. 6 Ext. Tooth . . . . oo v v v v v v v v ai's barsspuletattes, g18 3 3
T-4-7 e gt e P e ey o1 e 212088 1 1
T-4-6 Spacer, Contact Plate. . . . . B o L L T S dua e R 212088 | 1 1
T-4-9 Flate, Contact. . . . . . ... T L o e R I oy T T 212087 1 1
T-4-3 Pad, Contact {Red Rubber) {used with Horn Ring). . . .. . . .. . ... as s'aa 207776 | 1] 1
Pad, Contact {Black Rubber) {used with Bezel} ................ P 20mTs | 1] 1
Washer, Contact Horn Blowing Terminal . . . . o v v v v it cn v i nens ‘s 2127756 | 1 1
: 7.536 - HORN BLOWING RING CABLE
7-1-10 Cabla . i e, L - R S R i I e sk i o e 2128181 1] 1
Sleeve,ﬂjﬁd"ln xl"....,,,,+..... .................... 200098 1] 1
Washer, Terminal . B i T R T P b £ B D 207778 1 1
Plate, Terminal. . o v oo v e v wss e R R i T A e 207778 1] 1
7.540 - HEADLIGHT '
Headlight T 8ol fei it ey S el i o L a y a A, R P o 207780 2| 2
7-5-8 Body; HeadlIght . = v o bk mais v pompagoma o o s s B A T D e 201523 2| 2
Serew, No. 12-11x 12" Rd. Hd. Cr. Rec . ......... A Ho T65 | 10] 10
LﬂtkwaEhEr' Ijl'lr " Ext. Tﬂﬂth ................... R R T S B R 371] 10 10
7-5-10 Gaskel (b0 Fender) v v v v a0 i w e m e e m e b walae ks afs SEv e, ol 2o0Bos | 2] 2
T-5-1 T R 1 o P It s s L L e S a1 sl M 200807| 2| 2
Screw, No. 10-32x 1/2" Ov. Hd. c v v v v v e i ee v e v i naennan R 200808 2 2
7-5-3 Sealed Beam UNIt. s ¢ o usies ts siale v v s n o dirshims = =5 s =4 & & s s siain i« a 200810 1 1
T-5-5 et (INCl: SOTEWEY 4 + 5 s 15 2 ¢ £ 4 8 68 0+ s 0 2 n ssm s s uamsnmummerian 200811 1 1
7-5-14 Spring . ; o s T e B e 200813 2 2
7-5-2 Retaimng Ring. ........... PR TR S P e S el e Y B 2 i 200812 1| 1
754 Screw, No- 8=32 x 5/16" Fil. Hd. 81 . . . . o v v v i vt v s v s soncnnssns 201436 i ]
#
48
41 - e




ELECTRICAL

USED
( FIGURE PART PER CAR
} m A GROUP, PART NAME ond DESCRIPTION NUMBER | MODEL
| 513514
f
- 7.540 - HEADLIGHT (Cont'd)
T7-5-6 Screw, Beam Adjusting. « « v o v 0 v 0 v v e v 7 E e T AR e aa . 200814 | 2 | 2
{ 7-5-17 Mut, 1/4"-28........ e A N L Y a s e 200815 | 2 2
J 7.546 - HEADLIGHT CABLE
1 7-1-1 CABLE: o¥ais aungrsessboietoty e ey R e s R £ 4 Sagats 207781 1 1
| T=6=11 Sleeve, 364" LD, X 1" & . it i it s s s s mm s v a s s v e . . 2008998 * *
T=5-13 Connector (incl. Terminals). . v e e e e P Pe L PP Sy £ . 206899 | 2 2
T-5-12 Screw, Ground. « « « « o« =0 .. e o s Pt dld e ria b 202722 1 1
i] r-m Grommet {(located in Left Shruud]l R Py o T e R LR ORI Tk 206336 1 1
L 7.550 - HEADLIGHT CABLE TERMINAL BLOCK
Block (3POS s v v e v v v vennn. S (R R T e e .. | 201598 | 1] 1
Serew, Mo, 14-14 x 1/2" Washer Head. . . . ... N e b K Yadatiu e 207542 | 2 | 2
Mut, Terminal, No, 10-32 HX . . . o« v v v v v v v v aan s O TR e e T 202 | 3| 3
Lockwasher, No. 10 ExXt. Tooth. « « o ¢ 0 0 s 0 v v a s el e e e . 204 3 3
1| 7.553 - HEADLIGHT SWITCH
] BWICH v v v v v o v v v mn s Tl ik L R R i AT NP 2120981 1 1
{ Hut..q,, ---------- FF F o mom o5 owowomomom oW P R R R ] ] 212“92 1 1
Screw, Terminal, No. 8-32 x 1/4" Rd. Hd. Cr. Rec. .......... ST asT | 5| 5
I Lockwasher, No. B Int. Tooth. .. ... ..., e T e 4 RO 273 8 8
b m FUSE {3“ Amp.‘ll ......... TR A F 48 8 0 W N momoE R 202399 1 1
v 19-1-2 ENob o o s o s srressssna T T P e MR e 212083 1 1
|
7.554 - HEADLIGHT DIMMER SWITCH
Switch o v v v v T e e e e LR e L e mia it data®y o . 204545 | 1 1
Bolt, 1/4"-20 x 3/8" Rd. Hd. Cr. Rec .« o v e v v o PP T 474 | 2 | 2
i Lockwasher, 1/4" Ext. Tooth. . . . ... R L o, R L 5 o | 2| 2
| Screw, Terminal, No. 8-32 x 1/4" Rd. Hd. Cr. Rec .. ... PN - A P 3567 | 2 2
Lockwasher, No. 8 Int. Tooth. « o v« « « e S AT B e i R 273 2 2
Baffle (Rubber) . . - o v vevvnnen. SRR R I e e R B 212533 1 1
|
! 7.556 - HEADLIGHT BEAM INDICATOR LIGHT SOCKET
) Sockel o c v rrn - PR P B -0 IR C R T Ay Ee et 212084 | 1 1
5 | BPring « « v v v v a0 u ek e el ega v h s P - R SNy i icawaaass | 200985 | 1 |1
| Bushing . . . v v v s v f e mmn fhsaas s e mr e bae. +e.. | 200984 | 1] 1
Terminal . . . « « o s o s v n s P g s e P s 200992 1 1
Bulb,E—EV,IC,P.,S.C..,....,..1 R SRR M lia a i al vy 5 201462 | 1 | 1
i
' 7.560 - PARKING LIGHT
7-6-9 LAghte o + o oo e v v e n s v s s s ranenas ea e e e p RSl S s L I 209987 2 2
7-6-8 Screw, No. 8-32 x 1 1;‘4" Ov. Hd. 8l.. .. .. PO e T vato e T a4p | 4 | 4
| T-E-Z Hut I mE E e W maiEd @ b B B R (B i e SRR AR P alla s e 207399 4 4
| 30-1-3 Housing, Right (Chrome) {m Gnlle} R e e T m mm e W RER 5 212056 | 1 1
, 30-1-46 Housing, Left (Chrome) {in Grillek . e . oo e v oo nn. s e} 212088 |10 |
B ,ﬂl._ 7.563 - PARKING LIGHT LENS
_ s T-6=-T | T e s A R e e At o R e M A Pt 2(]-’99!39[ 2 2
. 7-6-B Gasket . .. ... e e B S G e e Gt v e A 2099986 2 2
1
1 *As Required 49
|




USED
FIGURE PART PER CAR
NUMBER GROUP, PART MAME and DESCRIFTION NUMBER | MODEL
5131514
7.564 - PARKING LIGHT BULE
T-6-5 Bulb, 6-8V, 3C.P., 8.0, &t v v e v e v s mmannns P | e Iy P La PR 201600 2 2
7.568 - PARKING LIGHT CABLE
T-1-17 Cable (incl. Terminals), . o v v v v v v R bl & s . 209980 | 2| 2
Sleeve, 9/64" I.D.x 1" .. .., e e e oy ey i o g, R ; 200098 | * | =+
T-6-4 5 4| g 1 1 A g - e T e g FR 200860 2 2
Clip {on Grille} ... ........ S et T L h, el M AT AP i 205358 | 2| 2
Grommet (on Grille Support) « « v v v i v i v vt i e it v e s e R P 202160 1 1
7.570 - TAIL LIGHT
| - T_T_T Li.gh-t. Tﬂi.]. ﬂn‘d stnp BB 3 3 & & % 4 % omomom o o®omomoa o5 B & & * & 4 & 5 F * & wom omomomom B 21]9991 2 2
: T-T-1 Pad........... S e s Y m  w fOWa e o Tn Ry g Wb E e e e et 55 212097 | 2| =2
, T.571 - TAIL LIGHT BODY
1 7-7-2 | Body (inel. Socket and Cable). ... ... .. s o eiTh Ny s 4 ST 209992 | 2 | 2
7.572 - TAIL LIGHT LENS
'?‘1—5 L'EI'IS ® e @ = F B o B P EP T TOWOEOE N OMOEoE oW oE & A T NN EEE e P - 209993 2. 2
T-7-6 BEtAImer: oo e me e oe oo e hmae b Slloammo by e e e i 209984 2 2
T-T-4 Gasket. ... vh il o Sy e s TR VO e, e L ST S R Lt o 209995 2 2
7.574 - TAIL LIGHT BULE
7-7-3 Bulb, 6-8V, 21/ 3 C.B., DL o v v e e i et en s P i 204570 | 2 2
7.643 - INSTRUMENT LIGHTS SOCKET
T ] A o e i S TR SO 200093 1 1
Socket, Oil Pressure and Battery Charge Indieator Light . ... ........ . 2005621 21 2
SOTINE « « o v o v v o s R Pe e s ok s FLHR P oy e ey . 200995 * *
Bushing . . . ... .. T G A R I T R R e P e Y Eain S 200994 | *,| *
3§ TErRIIRALS . % ata aie o e sre o o' e ms 51 a4 - L 200992 * -
: Sleeve, /64" I.D. x 1" . . . ... .. ..., PR I € - AN SRERT 200008 | = | *
Bulb, 6-8V, 2 C.P., BaCh v v v v v v n s 0 s s 5 s AE R 4 4 F B b e A aymie i R 201502 4 4
7.650 - STOP LIGHT SWITCH i
EWHCH o oe v » o L L BV ey AR L o et e e R e 2071486 1 1
7.652 - CIGAR LIGHTER
Mut, Terminal, No. B=32 HX. . . . v v v s v v 4 ot e e n s o e T A T . 272 1 1
Lockwasher, No. 8Int. Tooth. . . .. . a s v . W et S i P 273 | 1 1
19-1-10 KEnob and Element . . ............. e (PR PRl R e il Y i 212100 1 1
Baseand Clamp. . . « o v v v v v i v vt v uw s ain el s e T o P MR P 201504 1 1
Element. ...... T S T~ O R e o 202042 1 1
CabletFead, vy o s v e iie e adw e e ST A e e e 5, 212101 1| 1
7.660 - FUEL GAUGE TANK UNIT CABLE
Cables oo, _ VL PP S A L P PSR s R e 212102 | 11 1
1 Grommet (located on Rear FIoor Pan)e o v v v v v vv v v vnnnn, . L. 0805 | mak3e-| 1| 1
'i Clip {located on Fuel Tank FIZMEE) . o v v v v v v v v vw e v e v e nns el o 205359 1 1
o
I[ *As Required 50




u
FIGURE PART Pensgn
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513 (514
7.662 - OIL PRESSURE GAUGE ENGINE UNIT CABLE
7-1-11 | Cable (13" Long) + « « v v v v R PR e L e M Sehenn| 21s10s e
Clip {on Cowl Panel). .. .. .. L S e e N i 212104 1 1
7.700 - CHASSIS WIRING HARMNESS
7-1-4 Harness ...... e b s s mE e i e s R R AR EE M R R RS R A EmE L 212105 1 1
Terminal, Eyelet Type, Mo, 8 Hole (Two) 10-14 Eauge Wire . ..o .00 u g45 | 2| 2
Terminal, Socket Type, 14-16 Gauge Wire . . . . . . P e 201458 4 4
Terminal, Cap Type, 14-18 Gauge Wire. .. ... .. A Ti s e e fakman b= E e 200082 ] 5
Terminal, Eyelet Type, No. B Hole, 14-16 Gauge Wire . . . . .. .« <+« . BEO | 4| 4
Terminal, Eyelet Type, No. 10 Hole, 10-12 Gauge Wire . . ... ... .. e TA9 | 4| 4
Terminal, Eyelet Type, No. 10 Hole, 10-12 Gauge Wire . .. ...... o ke B1s| 3| 3
Terminal, Eyelet Type, No. 10 Hole, 14-16 Gauge Wire . . ... ... . ... 798| 9| 9
Terminal, Plug Type, 1416 Gauge Wire .. .. oo v v v v e R 201214 | 1 1
Terminal, Eyelet Type, 10-12 Gauge Wire . . . - . . . . . . e P 950 | 2 2
Terminal, Slotted Type, 10-12 Gauge Wire. . .. ... ... e R 949 1 1
Terminal, Eyelet Type, 10-12 Gauge Wire . . . . . . . . . .+ M PR P . 948 | 3 3
Terminal, Eyelet Type, 5/16" Hole, 10-12 Gauge Wire. . . « v o« v v v v o - Qo3 1 1
Slecve, 15/64" LD . x 1" 4o v v v e A S el 10 o B A A e 200099 | 3| 3
Sleeve, /84" LD x1" .. ... oot PR R o E IR 200088 | 14 | 14
Sleeve, 3/16" LD. x 1" .. ... s ER e L A 1 S e 200007 | 11 | 11
Grommet {on Cowl) . .... Rkl va b e e PR P i T B T 207921 1 1
CHP - csasasrnaiis PRI s et b ST T e A o R, LT ST 205336 | 1| 1
Screw, No. 10-12 x 3,.-"3" [{d Hd. Rec. Tap . v« v v« e v v v v v v P A 60 | 1| 1
Mut - . ... M A et L IR s e e s e e wia 207003 1 1
Clip (on Fender Mounting Bolts). . . . . ...« PR eSS A e 207920 | 2] 2
Clipfon Cowl Panel}. « « . .« v s s e e neannn R S e e 212468 | 2| 2
Clip {(on Body Brace) -« -« o v v v vt S R L e e 212466 1 1
Palnut, T/16"-20 . . v v v v v e v oo v o s e L S P 2 s A 212467 2 2
7.800, - OVERDRIVE SOLENOID
9-2-30 Solenotd. . .. . A I iy e S A A i P R e L 212518 | 1 1
Bolt, 5,-"16"43 x 5/B" Hx. Hd, e L T T R thet 208 | 2| 2
Lockwasher, 5/16" Ext. Tooth « » « o« <+ & N s T Tl - al e eNa e 48 | 2] 2
9-2-29 Qi1 Seal v v v v o v s nmn s o R s Wonw F e e e oty B e 200914 1 1
7.802 - OVERDRIVE RAIL SWITCH
9-2-52 Switch . . .. R e P WL Ly O TR (- P S 200015 | 1] 1
Screw, No. 10-24 x 1,/2" Ff.d. Hd Cr.Rec...... RS i L RN PR 473 | 2| -2
Lockwasher, No. 10 Med. . ... .. e i A R e 1 TRl 5 264 | 2] 2
9-2-53 Gasket. . ... .. ... M e Fh e e aTe e e e PR bt e 200918 1} 1
7.804 - OVERDRIVE S0LENOID RELAY
REIAY. « v s v s amnsbassssomnssbastnnannsansers o mowtmin et 207923 | 1| 1
Screw, No. 14- 11] x 1;’2“ Rd. Hd. Cr,Re:, .......... R 2 L 619 | 2 2
Fuse (B0 AMP.) « -« -« v v v metannnnaasaaaenaees s o) AR 201818 | 1|1
7.806 - OVERDRIVE KICKDOWN SWITCH
3-3-13 Switeh « & ¢ ¢+ ¢+ 2 0 0 20 am s el AR o i R ot R A R 207024 1 1
Nut, 7/16"- S s e g« NGRS e el s ee oo | P 2308387 RIS AR
Lockwuasher, T/16" Ext. Tooth . . « « « oo i i s anan o v A 63T 1 1
Screw, Terminal, No. 8-32 x 1/4" Rd. Hd. Cr Rec b e et . 357 | 4| 4

51




ELECTRICAL
USED
FIGURE PART PER CAR
NUMBER GROUP, PART MAME and DESCRIFTION NUMBER | MODEL
S13]1514
7.806 - OVERDRIVE KICKDOWN SWITCH (Cont’d)
Lockwasher, No. 8§ Int. Tooth. . .. .... N N et Lo, i aata 273 | 4| 4
Button Plug, Overdrive Kickdown Switch Mounting Hole (for use when :
Overdrive is not specified) . .......... T e S o A ek 212739 1 1
7.810 - OVERDRIVE RAIL SWITCH TO GOVERNOR CABLE
T-1-8 Cable. . .. .. ar ke mow Ewe w w m e T PR PR R S e T 203324 1 1
7.812 - OGVERDRIVE WIRING HARNESS
Harneszs (Lead to Starter Solenoid 38") ... ............ by rara & acl e 212106 | 1| 1
T7-1-9 Harness (Lead to Starter Solenoid 17") . ... v ot vt v n .. RO o 212964 | 1 1
Connector (to Overdrive Relay) (incl. 6" of Cables) + v v v v v v v vw v nns 209897 | 1| 1
Clip, Harness Overdrive Wiring (located on left side of Dash Panel). . .... 205336 1 1
Screw, No. 10-12 x 3/8" Rd. Hd. Cr. Rec. Tap - ... .. e by T G609 | 1 1
Clip, Harness Overdrive Wiring (located in Accelerator Push Rod Hole) . .. 205693 1 1
Clip, Harness to Overdrive Cable. . . v v ..o Sl s e A Ead e, piat s 203018 | 1| 1

62




	kfpm580038.jpg
	kfpm580039.jpg
	kfpm580040.jpg
	kfpm580041.jpg
	kfpm580042.jpg
	kfpm580043.jpg
	kfpm580044.jpg
	kfpm580045.jpg
	kfpm580046.jpg
	kfpm580047.jpg
	kfpm580048.jpg
	kfpm580049.jpg
	kfpm580050.jpg
	kfpm580051.jpg
	kfpm580052.jpg

